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. Tén maw Name of sample: NGOT DAI VIEN-N05,1
2. M td miu : - Miu thir nghiém do khich hang liy méu, tn méu va théng tin mau do
Deseription khdch hang cung cip. / Testing sample was sampled by customer, sample
nante and sample information were supplied by customer.,
- 15 vién/ files
3. 56 lugng maw/ Ouantity 101
4, Ngdy nhin mdw' Date of receiving : 13/05/2021
| 5. Noi goi miu : CONG TY CO PHAN GACH NGOI PONG NAI
Customer 119 Pién Bién Phii, P, Ba Kao, Q. 1, TP, Hé Chi Minh
6. Thoi gian thir nghi¢m/ Testing durarion : 14/05/2021 - D8/06/2021
7. Két qua thir nghigm/ Test results
Tén chi tiéu Phuong phap thii] K&t qué thir nghiémy' Test result
Characteristic Test method 1 2 k] d4 5 TB
7.1, Kich thwde di' Dimensian, mm TCVM
« Chiéu dai/ length 1452 : 2004 | 214/ | 213/ | 213/ | 204/ | 214/ | 214/
182 183 | 183 183 183 183
o Chiéu rjng/ wicth 219 | 219 | 220 | 219 | 219 | 219
7.2, Kich thwde cb ich, mim TCVN
Useful dimension 1452 : 2004
o Chiéu dai / fength 20 | | 214/ | 214/ | 24/ | 204/
183 183 183 183 183 183
o Chiéu rong/ width 219 | 219 | 220 | 219 | 219 | 219
7.3, Bé hit mude, Yo TCYM 8,2 9.4 9.3 9.3 9.4 9.3
Water absorption h 4313 : 1995
7.4, Tai trong uon giy theo chiéu TCYM
rong vién ngéi (L = 160 mm), Nfem | 4313:1995 | 694 | 749 | 67,7 | 71,7 | 76,3 | 72,0
Load ar failure by width af roof tile
in flexural test (L = 160 mn)
s Luc pha hiy/ Breaking force, kN 1,52 | 164 | 149 | 1,57 | 1,67 | 1,58
7.5, Thari gian xuyén mrde, h TCVN =32 =2 | =2 >2 =2 2 ||
Permeability time 4313 : 1995
7.6. Khdi legng | m® ngdi bio hoa nude/ TCVN
Weight of I water saturated 4313 : 1995
tife, kg/m® 5.2
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